


Green Energy and Technology

For further volumes:
http://www.springer.com/series/8059



Andrea Cipollina · Giorgio Micale · Lucio Rizzuti
Editors

Seawater Desalination

Conventional and Renewable
Energy Processes

With 143 Figures and 55 Tables

123



Editors
Andrea Cipollina, Giorgio Micale, Lucio Rizzuti
Dipartimento di Ingegneria Chimica
dei Processi e dei Materiali
Università degli Studi di Palermo
Viale delle Scienze, Ed. 6
90128 Palermo
Italy
e-mail: micale@dicpm.unipa.it

ISSN 1865-3529 e-ISSN 1865-3537
ISBN 978-3-642-01149-8 e-ISBN 978-3-642-01150-4
DOI 10.1007/978-3-642-01150-4
Springer Heidelberg Dordrecht London New York

Library of Congress Control Number: 2009932595

© Springer-Verlag Berlin Heidelberg 2009
[...]
Membrane area, m2 37.1 37.1 37.1 37.1 37.1
Permeate flow, m3/day 31.0 29.5 21.9 37.9 47.3
Salt rejection, % 50.0 80.0 55.0 97.0 97.0
Salt passage, % 50.0 20.0 45.0 3.0 3.0
Test flux rate l/m2h 34.8 33.2 24.7 42.5 55.9
Permeability, l/m2-h-bar 7.7 7.2 8.7 11.9 15.7
Relative salt transport:

salt passage × flux rate
17.4 6.6 11.1 1.3 1.7

aPerformance under nominal test conditions.

Table 4.8 Illustrative commercial offerings of brackish water membranesa

Element model ESPA2+ ESPA4+ TMG20-430 BW30-XLE440 BW30 LE-440

Membrane area, m2 40.0 40.0 40.0 40.9 40.9
Permeate flow, m3/day 41.6 49.2 41.6 48.1 48.1
Salt rejection, % 99.60 99.60 99.50 99.0 99.30
Salt passage, % 0.40 0.40 0.50 1.00 0.70
Test flux rate, l/m2-h 43.5 51.3 43.5 49.1 49.1
Permeability, l/m2-h-bar 5.0 8.2 6.2 7.7 6.0
Relative salt transport:

salt passage × flux rate
0.261 0.308 0.218 0.491 0.344

aPerformance under nominal test conditions.

for NF membranes, as shown in Tables 4.7 and 4.8, which list membrane element
performance values for the corresponding membrane categories.

Table 4.9 lists performance values of membrane elements for seawater applica-
tions. Water permeability is significantly lower than water permeability of brackish
water membrane elements. The values for salt rejection of seawater membranes are
only marginally higher than the salt rejection values of brackish membranes. How-
ever, when comparing salt passage or the values of relative salt transport (last row

Table 4.9 Illustrative commercial offerings of seawater RO membranesa

Element model SWC4+ SWC5 TM820-400 SW30HR-LE SW30HR-XLE

Membrane area, m2 37.1 37.1 37.1 37.1 37.1
Permeate flow, m3/d 24.6 34.1 24.6 26.5 34.1
Salt rejection, 99.80 99.80 99.75 99.75 99.70
Salt passage, % 0.20 0.20 0.25 0.25 0.30
Test flux rate, l/m2-h 27.6 38.2 27.6 31.3 38.2
Permeability, l/m2-h-bar 1.0 1.5 1.0 1.2 1.5
Relative salt transport:

salt passage × flux rate
0.055 0.076 0.069 0.078 0.114

aPerformance under nominal test conditions.



4 Commercial Desalination Technologies 95

of Tables 4.7 and 4.8) between these two membrane categories, it is evident that the
transport of dissolved ions through seawater membranes is significantly lower than
the corresponding property of brackish membranes.

4.7.3 Configuration of RO Membrane Modules

In Reverse Osmosis systems, membrane elements are installed in pressure vessels to
enable the application of feed water pressure and the convenient separation of feed,
permeate and concentrate streams. In pressure vessels, a number of elements are
placed in series, with permeate tubes of subsequent elements connected together,
as shown in Fig. 4.8. Feed water enters the pressure vessel through a feed port
and flows in the direction of the concentrate port, at the other end of the pressure
vessel. During the passage of feed through an element, part of the feed permeates
through the membrane. The volume of the feed stream is reduced thus increasing
the concentration of dissolved constituents. As the feed water cascades from one
element to the next, each subsequent element in series operates at a higher feed
salinity. Due to increasing feed salinity and higher osmotic pressure, the flow of
product water reduces and the permeate salinity increases in the direction of the
feed flow.

In RO units the pressure vessels may also operate as a group, with feed, concen-
trate and permeate ports connected in parallel to the corresponding unit manifolds.
Each group of parallel connected pressure vessels forms a “stage”. A number of
stages connected in series form an “array” (see Fig. 4.9).

Figure 4.9 shows a schematic configuration of a two-stage membrane unit. The
pressure vessel array in the unit consists of two stages, the first stage with 4 pressure
vessels and the second stage with 2 pressure vessels. The configuration ratio of 2:1
(i.e. the ratio of the number of pressure vessels from one stage to the next) is a
common engineering practice in the RO industry. As the feed water flows through
the first stage, approximately 50% of the feed water is converted into permeate. The
configuration of a 2:1 pressure vessel ratio results in a similar average feed flow
velocity within all pressure vessels in the system, therefore preventing excessive
concentration polarisation (see Chap. 3).

Feed water flows through a pump, a feed control valve, the pressure vessels array
and a concentrate valve. The diagram also shows feed and concentrate pressure

Fig. 4.8 Configuration of pressure vessels for RO applications
Courtesy of Bell Industries.



96 H. Ettouney and M. Wilf

PG

PG

Pressure vessel,
1st stage

Pressure vessel,
1st stage

Pressure vessel,
1st stage

Pressure vessel,
1st stage

Pressure vessel,
2nd stage

Pressure vessel,
2nd stage

Concentrate

FI

FI

PG

PG

Pressure vessel,
1st stage

Pressure vessel,
1st stage

Pressure vessel,
1st stage

Pressure vessel,
1st stage

Pressure vessel,
2nd stage

Pressure vessel,
2nd stage

Permeate

Feed

FI

FI

Fig. 4.9 Schematic configuration of a two-stage RO unit
Source: Handbook, EDS Course: RO, NF, Membrane Filtration and MBR Technology, L’Aquila,
with kind permission.

gauges (PG) and flow indicators (FI) on the permeate and concentrate manifolds.
The concentrate from the first stage is collected and becomes feed for the second
stage. Permeate from both stages is collected in a common manifold.

Seawater RO (SWRO) desalination units are designed to operate almost exclu-
sively as single-stage units. All pressure vessels are connected in parallel via feed
and concentrate ports. Recovery rates of seawater systems vary with feed salin-
ity and range between 40 and 50% for a seawater feed with average salinity
(35,000 ppm). Seawater systems that treat lower salinity feeds are designed and
operated at higher recovery rates, of up to 60%.

Figure 4.10 is a photograph of a brackish water RO train. It shows a two-stage
unit with a pressure vessel array configured as 32 pressure vessels in the first stage
and 14 pressure vessels in the second. Starting from the right, there are two feed
manifolds, each connected to 16 pressure vessels. The concentrate manifold (on top
of the membrane unit) is connected to 14 pressure vessels. The permeate manifold is
shown on the top and on the left side of the membrane unit. The feed and concentrate
manifolds are made of stainless steel because of the high pressure operation. The
permeate manifold, operating at very low pressure, is made of PVC. A panel for
local instruments display and a panel for sampling permeate flow from individual
pressure vessels, are shown also. Each pressure vessel holds 7 spiral elements, a
total of 322 elements for the entire train. Nominal permeate capacity of such a unit
is 8,000 m3/day. The dimensions of the unit are 4m (height) × 2.9m (width) × 8m
(length).



4 Commercial Desalination Technologies 97

Two -stage brackish unit, 32:14 (7M) array
4.0 × 2.9 × 8 m, 8000 m3/d
13.1 × 9.5 × 26’, 2.1 mgd Feed manifold

Concentrate manifold

Permeate manifold

Permeate sampling panel

Local display panel

 

Fig. 4.10 Brackish water RO train
Source: [2], with kind permission.

4.7.4 Configuration of RO Desalination Plants

The configuration of membrane desalination systems depends to a great extent on
the quality and source of the feed water. Systems treating brackish well water are
relatively simple. In the majority of cases, well water is very clean, due to slow
infiltration of water through a porous layer of underground aquifers. As shown
schematically in Fig. 4.11, feed water pretreatment is limited to acid dosing and/or
the addition of a scale inhibitor. Cartridge filtration, shown before the high pres-
sure pump, serves mainly as protection for the pumping equipment against potential
release of sand particles from the well.

Brackish waters usually show high concentrations of alkalinity and correspond-
ing high concentrations of CO2 . Removal of CO2 in a degasifier is the most cost
effective option to increase water pH. An alternative, the addition of NaOH to con-
vert CO2 to an alkali, is more expensive.

A seawater RO unit, treating surface seawater from an open intake, will require
significantly more and extensive pretreatment. Surface seawater treatment steps usu-
ally include initial screening of large objects, followed by coagulation and floccu-
lation. As a coagulant, ferric salts are used at the dosing rate of 1–15 ppm. In some
cases, seawater pH is adjusted with sulphuric acid to improve the flocculation pro-
cess. Suspended solids are removed in a single or two stage media filtration. The
filtrated effluent could be further conditioned by pH adjustment with acid and/or
addition of a scale inhibitor. If chlorine has been added in the process of pretreat-
ment, it has to be reduced to chloride using sodium bisulfite, prior entering the RO



98 H. Ettouney and M. Wilf

Scale inhibitor 
and/or acid

Optional blending

Cartridge filter
RO Unit

Post treatment 
chemicals

Degasifier

Fig. 4.11 Brackish RO unit treating well water

membranes. After the addition of chemicals, feed water flows through the cartridge
filters under the suction of high pressure pumps. Currently, increased efforts are
being made to replace media filtration with membrane filtration. Configuration of
such a system is shown in Fig. 4.12. This diagram represents an immersed, vacuum
driven, membrane filtration system, but pressurized systems are also used for this
application [16]. The separation of feed water into low salinity product and high
salinity concentrate is accomplished in the membrane unit. The configuration of the
membrane unit has been discussed in the previous section.

FeCl3

CaCO3

CO2

Cl2

NaHSO3

UF/MF Unit

RO Unit

Fig. 4.12 Seawater RO unit with membrane filtration (UF/MF) pretreatment

Seawater exhibits low alkalinity therefore the permeate in seawater RO systems
has a low concentration of CO2. Thus, the stabilization of seawater RO permeate,
involving dissolution of CaCO3, requires the addition of CO2, ahead of the lime-
stone vessel, to achieve the required level of hardness and alkalinity.

4.7.5 Operating Parameters and Performance

The operating parameters for commercial RO systems are derived from the compo-
sition and quality of the feed water, the type of the RO membrane elements used, the



4 Commercial Desalination Technologies 99

average permeate flux rate and the recovery rate. The above information forms a set
of design parameters which are interrelated. During the design process, the system
operating parameters are determined based on the experience of the design engineer,
recommendations from membrane manufacturers and calculations of projected sys-
tem performance. Two major operating parameters, that uniquely define the eco-
nomics of the desalination process, are the recovery rate and the feed pressure. For
given conditions of feed water composition, temperature and average permeate flux,
the feed pressure is a function of the recovery rate and the water permeability of
the membrane. Higher water permeability and lower recovery rate will result in a
lower feed pressure, at which the system has to operate, in order to produce a given
capacity of product water. Water permeability is a property of the membrane mate-
rial and the condition of the surface. It usually declines with time. System design
determines the recovery rate. In brackish and nanofiltration systems, the tendency
is to design systems for the highest recovery rate possible. The usual recovery rate
range is 75–85% for brackish systems, and 80–90% for nanofiltration systems. Feed
pressure in nanofiltration systems is in the range 0.7–1.0 MPa. In brackish systems,
the feed pressure is in the range 1.0–2.0 MPa. High recovery results in a lower vol-
ume of concentrate, which is usually associated with a lower disposal cost. For low
and medium salinity brackish water, higher recovery rates usually result in lower
energy requirements.

The recovery rate in brackish systems is limited by the scaling tendency of the
concentrate, mainly due to the presence of sulfate and calcium ions, and silica com-
pounds. Even with the application of effective scale inhibitors, there is a limit to how
much these scale-forming compounds can be concentrated without precipitation.

Scaling concerns in seawater RO systems are negligible and an optimum recov-
ery rate is determined by economic considerations. With increasing recovery rates,
average salinity and osmotic pressure increases and increasingly higher feed pres-
sures are required. On the positive side, with a higher recovery, a lower feed flow
rate and a smaller pretreatment system, is required. For the prevailing economic
parameters, the optimum recovery rate in seawater RO applications is in the range
45–55%. This recovery rate results in feed pressures below 7.0 MPa and product
water salinities below 500 ppm TDS, in a single-pass process [2, 17].

4.7.6 Optimisation of Energy Requirements

The energy usage in RO systems is a composite of the energy for the feed water
intake, operation of pretreatment process, operation of the high pressure pumping
system, treatment of product water, operation of the control system and auxiliary
needs. The energy usage of the high pressure pumping systems is the largest one,
being close to 80% of the total in seawater RO systems. The energy requirement
of the high pressure pumping unit is a direct function of the required feed pressure
and the recovery rate. In nanofiltration systems, energy use of RO processes is about
0.5 kWh/m3. In nanofiltration systems, the concentrate pressure is low and the flow



100 H. Ettouney and M. Wilf

rate is small (due to a high recovery rate). Therefore, the application of concen-
trate energy recovery devices would not be cost effective. In RO systems treating
medium salinity brackish water, the corresponding energy use is about 0.8 kWh/m3.
Depending on the feed pressure applied and the recovery rate, in some cases the use
of energy recovery devices may be justified. In seawater RO systems, the energy
use of the high pressure pump is much higher, due to feed pressures being in the
range 6.0–7.0 MPa. However, part of the energy is usually recovered via operation
of energy recovery devices. In the past, the most frequently used energy recovery
device was the Pelton Wheel. The Pelton Wheel consists of a drum with buckets,
mounted on a common shaft, with an electric motor and a high pressure centrifugal
pump (Fig. 4.13).

The concentrate stream, which leaves the RO unit under pressure, impinges on
the bucket, turns the drum and provides additional torque to the pumping device.
The efficiency of current Pelton Wheel energy recovery devices are in the range
84–88%.

Recently even more efficient energy recovery devices have been introduced
commercially. They are called, “pressure exchangers” or “isobaric devices”. These
devices are positive displacement type, energy transfer units. The energy exchange
efficiency is in the range 94–96%. Representative examples of energy requirements
of pumping systems, in an RO seawater system, are given in Table 4.10.

P

Power 
recovery

M

T

High Pressure Pump with Pelton WheelHigh Pressure Pump with Pelton Wheel

100 m3/hr, 60 bar

440 gpm, 870 psi

50m3/hr, 58 bar

220 gpm, 840 psi

50 m3/hr, 0 bar

220 gpm, 0 psi

50m3/hr, 1 bar

220 gpm, 14.5 psi

Energy consumption of RO process: 2.60 kWhr/m3 
(9.84 kWhr/kgallon)

Fig. 4.13 Configuration of a seawater RO unit with a Pelton Wheel energy recovery device
Source: [2], with kind permission.



4 Commercial Desalination Technologies 101

Table 4.10 Typical values of energy requirements for high pressure pumping equipment in RO
seawater desalination processes. Feed pressure 6.0 MPa, recovery rate 50%

Configuration
High pressure
pump only

High pressure
pump with
Pelton wheel

High pressure
pump with
isobaric device

Energy use, kWh/m3 3.9 2.6 2.1
Energy usage reduction, % – 33 46

4.7.7 Operating RO Plants Worldwide